" B _b#h4t#F#44:/Upper Shaft & Needle Bar Mechanism C 'B#li N4 /Upright Shaft & Lower Shaft Mechanism D 4 FEiRF#44:/Lower Feed Mechanism
M A Y A
JK-20306E & 14K F4ENL R 5 ”é’
a&““ﬁ“
K-2060G4% &% kT 42 1L R 51
J Ly =] IR
A Y5 #4F/Machine Body & Thread Tension Adjusting Mechanism
=
B-nL
|
B3
B33
A-70
B35
; ﬂ
ard
i . . N .
B _ER&HFTEIE Upper Shaft & Needle Bar Mechanism C B4y FHhEfE/Upright Shaft & Lower Shaft Mechanism D 4FEEiES &4 /Lower Feed Mechanism
Hht Number Hi Number Hht Number
2| pmpe - - 2 | paps - - 2| pape - -
?0,.? P’;ri{t; 4% PartName EH#E Description zoggcﬂc zoél()KGHcf ’ITO’.; :a:i{t; 4R PartName TR Description 20;‘30% ZOgEGHC ’?0’7 Ef;ryﬁ; 45 PartName FHfiR Description zoggcﬂc 20?3(;%
-3Q 3Q -3Q —3Q —3Q -3Q
B-1 14202001 | LAk Upper Shaft. 1 1 C-1  [14202003 [k Upright Shaft 1 1 D-1  [142830008  [FFBHEIA7E2FF Feed Regulator Dial Shaft 1 1
B-2  [14226003 A U R 0il Adjusting Pin For B-1 1 1 -2 14225002 ey b YRR Upright Shaft Upper Gear Asm 1 1 D-2  [14222021 B AR FFO T 0-Ring For D-1 1 1
B-3 (14222018 [HIORE 0-Ring For B-2 2 2 -3 [101515002 |18 L-tfeaRsT Screw(1/4" n=10) 2 2 D-3 1421100100 [%FBkR#L Dial 1 1
el A-77 | B-4 10423005  [iZk Spring for B-2 1 1 C-4 (14203006 [k b Upright Shaft Upper Bushing 1 1 D-1  |101S11022  |$FEEfRAEIRET Screw(3/16” n=28) 1 1
P . . . . . B-5  [14228001 SRR T T A Washer for B-6 1 1 -5 135515008 | Al k- 45 A [ 44T Screw(15/64" n=28) 1 1 D-5  [11426022 -4 Stopper pin 1 1
A HLFEHAF/Machine Body & Thread Tension Adjusting Mechanism B-6 (14223003 [WlrLiAIAIEN 6 Upper Shaft Felt 1 1 -6 (14203007 | T Upright Shaft Lower Bushing 1 1 D6 |11427034  |ikahaE Spring for stopper pin 1 1
#& Number B-7  [14228002 JHE U R R A Upper Shaft Urethan Washer 1 1 -7 135515008 |4l T i 45 S5 [ 64T Screw(15/64" n=28) 1 1 D-8  |14201006 Ly Feed Regulator 1 1
| AT LF PartNane BORHA Description JK- JK- B-8 14204001 [%HFF HiE Link Can 1 1 C-8 (14225003 [l F sl Upright Shaft Lower Gear Asm 1 1 D-9  |14226005  [EHHEREGS Feed Adjusting Shaft 1 1
NO. Part NO. . i 2030GHC | 2060GHC B-9 (142530004  |EFFT i E R ERET Screw(9/32" n=28) 1 1 -9 |101S15002  |Uedi T difeagsr Serew(1/4" n=40) 2 2 D-10 [136514002 | HE A 32 SkAR4T Screw(15/64" n=28) 1 1
-3Q -30 B-10 |14222018 (4T i GrER 6T ORI 0-Ring for B-9 1 1 C-10 (14202004 [T Lover Shaft 1 1 D-11  [H05032 B T 4 E-Ring For D-8 1 1
A-4 (14201001 T Face Plate 1 B-11 |402530005 [ HF il 4% 8567 Screw(9/32" n=28) 1 1 C-11 (14225004 | FHiibse Lower Shaft Gear Asm 1 1 D-12 |14227004  |GFEERERLSE Spring For D-8 1 1
A-5 142811001 | 94T Screw For Face Plate (Upper) 1 1 B-12 (14203001 | L-Ahaidh e Upper Shaft Front Bushing 1 1 C-12 10123003 A i 5 Lower Shaft Felt 1 1 D-13 (14212013 |8 AERL AR Holder For D-12 1 1
A6 [135511047  |fikR FARAT Screw(11/64" n=40) 2 2 B-13 |14210001 [ kT Balance Cam 1 1 C-13 (135520007 | ki desgeT Cap Screw for Lower Shaft 0il Felt 1 1 D-14 |402511003 [ i SEHRARET Screw(11/64" n=10) 2 2
A-7 14212001 PRLAF T B Thread Take Up Cover 1 1 B-14  [409514001 | LA THrbiReT Screw (1/4" n=40) 2 2 C-14  |101S15002 | Tt S EEET Screw(1/4” n=40) 2 2 D-15 (14202005  |f8l4%4 T4 Reverse feed lever shaft 1 1
A8 [400S11008  |BEAGFFETI EamET Screw(11/64" n=40) 1 1 B-15 (14203002 | LAhehinds Upper Shaft Middle Bushing 1 1 C-15 (14203008 | TFélEdnEs Lower Shaft Rear Bushing 1 1 D-16 |001137 o7t 0-Ring For D-15 1 1
-9 |14213001 EEFF L2k Upper Thread Guide Pin Assembly 1 1 B-16 (135515008 | k-Alirfréh £ 5 SkigieT Screw(15/64" n=28) 1 1 C-16  |135515009 | T4l il £ SR 44T Screw (15/64" n=28) 1 1 D-18 1420400300 |{ %45 T i 41+ Reverse Feed Lever Crank Ass’ y 14 148
A-10 |142516001 GRS E Y Nut For A-9 1 1 B-17 [14208001 E AR Upper Shaft Collar 1 1 C-17 14203009 IS Lower Shaft Middle Bushing 1 1 D-19 [409S11015  |f8|4%4RF i B g4 T Screw(3/16” n=28) 1 1
A-13 1351300100  |/hFRZ2s41fE Sub Upper Thread Tension Assembly Control 1 1 B-18 (101515002 | LAl S Rl ug4T Screw (1/4" n=40) 2 2 C-18  |14203010 ELLIEES Lower Shaft Front Bushing D-20 (201511020 {8 4% 4R T i 4 3L ARET Screw (11/64" n=40) 1 1
A-14 |113514020 INJE R B SR BRET Screw(11/64" n=40) 1 1 B-19 |1422500100 | b ihse2A 1 Upper Shaft Gear Ass’ y 141 141 C-19 14203011 R LES Lower Shaft Front Bushing 1 1 D-21 |14227005 (B84 T Ml Return Spring For D-17, D-18 1 1
A-15 (14213004 L) Arm Thread Guide 1 1 B-20 |101S15002 | LA ihiftiager Screw(1/4" n=10) 2 2 C-20 (135515008 | T i il 45 AR 4T Screw(15/64" n=28) 1 1 D-22 (13626003 [EEH:A] pin 1 1
A-16 [101511005 L ARAT Screw(9/64" n=10) 1 1 B-21 14203003 | LAjEHEE Upper Shaft Rear Bushing 1 1 C-21 (142530007 | ik ik iR 5 4R4T Screw(3/16" n=32) 1 1 D-23 13612004  |fE4ERT 4 Reverse feed lever 1 1
A-17 (14213005 T R4 Face Plate Thread Guide 1 1 B-22 (14222020 | AR 0il Seal for B-21 1 1 C-22 (14227002 [JhEGE Spring for C-23 1 1 D-24 [14205001  |FHHEERT Connecting Rod For Feed Regulator Shaft 1 1
A-18 (101511005  |dHRZ A ERET Screw (9/64" n=40) 1 1 B-23 14201003 |46 Pulley 1 1 c-23 (10108002 Lower Shaft Collar 1 1 D-25 14226006  [6FEEAEATRY Pin For D-24 1 1
A-20 |101S11005  |£k/424T Screw(9/64" n=40) 1 1 B-24 (14237005  |FikzhE plate with trademark 1 1 c-24  [101511012 Screw(11/64" n=10) 2 2 D-26 (509006 ZETMA X 4 Screw (M4) 1 1
A-21 (14223001 DI P ety Upper Thread 0il Felt 1 1 B-25 (510009 A R BT Screw(15/64" n=28) 2 2 c-25 (13618003 Rotary Hook Asm 1 1 D-28 (14205002 |fSI5EEHT B/T Solenoid Crank 1 1
A-23 14237001 LA Model Mark 1 1 B-26 [101S11005 |#24T Screw(9/64" n=40) 1 1 C-26 (10818001 Rotary Hook Asm D-29 |14226007 Pin For D-28 1 1
A-24 14237002 LA Model Mark 1 1 B-27 [1423800100 |BRLEATLAM Thread Take-Up Lever Assembly 141 14 C-27 10818501 Bobbin 1 1 D-30  [H05029 @Jﬁ;&ﬁﬁ%ﬁmﬁ@ E-Ring For D-29 1 1
A-25 (14237003 HLAEHL S Machine Number Plate 1 1 B-28 |101S15002 7 5 LT Screw (1/4” n=40) 2 2 C-29 13618001 Bobbin Case Asm D-31 (14212064 8|48 T H 6 B/T Solenoid Crank Spacer 1 1
A-26 14226001 ma—wwey Pin For A-25 2 2 B-29 |136514002 Screw(15/64" n=28) 1 1 C-30 |10818502 ML EHE Bobbin Case Asm D-32 [14202023 (EEEE Feed Regulator Shaft 1 1
A-27 (14201002 Top Cover 1 1 530 (14208002 6L FFAAL P s Protection Plate for B-8 1 1 C-31 [13612005  [jiEbsis Inner Bobbin Stopper 1 1 D-33 |14203025 |4k e Feed Regulator Shaft Bushing 1 1
1-28 14222001 J:i%:;«}t& Gasket For Top Cover 1 1 B-31 14202002  [§H4T Needle Bar 1 1 C-32 [201511020 | gt i A 6T Screw(11/64" n=10) 1 1 D-34 |135S15008 |fsl4E £ i 0s S R eT Screw (15/64" n=28) 1 1
A-29 |201811020 | L4247 Screw(11/64” n=40) 8 8 B-32 14203004 [EFFF LA Needle Bar Upper Bushing 1 1 D-35 [10108003 |fS|4 3 5 Stopper Collar For D-32 1 1
A-30 (14212002 JeT i Back Cover (1) 1 1 B-33 |14203005  [EFHF R4S Needle Bar Lower Bushing 1 1 D-36 101515002 |54 £3 % B R4T Screw(1/4" n=10) 2 2
A-31 (14222002 5 W AR e 2 Gasket For Back Cover (A) 1 1 B-34 14209001  [EHFFHKIE S Needle Bar Guide Slide Block 1 1 D-37 14212065 |54 R FIR Slide Block Guide Plate 2 2
A-32 14212003 Ja it Rear cover Plate 1 1 B-35 (14213008  |#FFTidLkE Needle Bar Thread Guide 1 1 D-38 [102511003 | HFARIRET Screw (11/64" n=40) 4 4
A-33 {14222003 Ja B AR A Rear COVER PLATE Gasket 1 1 B-36 [101S11006 |EHAFid LR agsT Screw (1/8" n=44) 1 1 D-39 (14209012 |fl4EAiEY Slide Block 2 2
A-34 14212004 R Rk 2 B B/T Solenoid Bracket 1 1 B-37 [13603018 g (DA Coupling (type d) 1 1 D-40  [14202024 {5]4% & i edh Slide Block Shaft 1 1
A-35 |14222004 VLT B b A Gasket for B/T Solenoid Bracket 1 1 B-38 [S10018 I AR ARET Screw (M6) 4 4 D-41 [14202025 {5145 & 3R A Reverse Shaft For D-32 1 1
A-36 |14212005 R REAOE AR Gasket for B/T Solenoid 1 1 B-43  [14235001 SRR KB Winding wheel 1 2 D-42  |14226020 {8]5% £ 30K iR Connecting Pin For D-41 1 1
A-37 (14230001 {55k B kAL A B/T Solenoid Asm 1 1 B-44 403514008 [3Rzh4ei24T Screw (M5) 2 2 D &FFEVEST 4 /Lower Feed Mechanism D-43 |136514002 [ /K S [ 424T Screw (15/64" n=28) 1 1
A-38 (102511003  |#R711/64X40X10 Screw(11/64" n=10) 13 13 D-44 14210006  [$AZFi%A5e Feed Can 1 1
A-40 {14215001 £ Needle Plate 1 Kt Number D-45 (101515002 |44 %A M AEIRET Screw (1/4" n=40) 2 2
A-41 |101S17002  [#F4R4EET Screw(11/64" n=40) 2 2 K5 | aAFEs YH Part\ A D - JK- JK- D-46  [H04003 A A 14 C-Ring For D-44 1 1
A-42 (14215002 [HEd Slide Plate 1 1 NO. | Part NO. 1#5 PartName ik Description 20306HC | 2060GHC D-17 (14205012 JMJ‘H_-H Connecting Rod For D-44 1 1
1-43 (14227001 SR Slide Plate Spring 1 1 -30 -39 D-48 14226023 [k Pin For D-47 1 1
A-44 [101S11019  [HEARFUEET Screw For A-43 2 2 . . . . . D-80 |101S11018  [i%A(i F 4R4T Screw(1/8" n=44) 2 2 D-49 401511031 ﬁﬁv&ﬂ%ﬁt;&ﬂ?ﬁ Screw (11/64" n=40) 1 1
A-45 |13512001 Je3h i Gauge Plate 1 1 A Yl5EER#F/Machine Body & Thread Tension Adjusting Mechanism D-83 [14203025 | AL Feed Lifting Shaft Bushing 1 1 D-50 [14205013  |BEAEFF Feed Connecting Rod 1 1
A-46 |101S11002 | JeifsJB424T Screw (11/64” n=40) 2 2 Hht Number D-84 (135515009 |41 244l /x i #5 84T Screw(15/64" n=28) 1 1 D-51 [14226021  [EEATAIIEFF T AT 4 Pin For D-50 1 1
A-47 |142830002  |HLKATSCHAT Bed Base (Front) 2 2 5| AT o A . JK- JK- D-85 |10108003 EER R A Collar for D-89 1 1 D-52 (135511009 | FEEAFHI S KIRET Screw (15/64" n=28) 1 1
A-48 (142530003 |BL3k )& AT Bed Base (Rear) 2 2 N0. | Part No. &F PartNane FHHE Description 2030GHC | 20606HC- D-86 (101515002 |4 4 RagsT Screw(1/4” n=40) 2 2 D-53 (14204021 [EEATHIERT T il Level Feed Shaft Crank (Rear) 1 1
A-49 14222005 [EE'3 Face Plate Rubber Cap 1 1 -3Q 3Q D-87 14212018 EEER YR ko] Washer for D-89 1 1 D-54 [135513002  [BEAGHEAT il %84T |Screw(15/64" n=28) 1 1
A-50 (13522008 R SR 2 Bed Rubber Cap 1 1 A-72 [1423102600 A Bobbin Winder Assembly 1 1 D-88 (1103001 ¥ PIAREEL] C-Ring for D-89 1 1 D-55 14205014 B E T Crank Rod 1 1
A-51 (14222007 b st Top Cover Rubber Cap 3 3 173 |14212067 I Keep off Plate 1 1 D-89 (14202008  [4A%F Feed Lifting Shaft 1 1 D-56 14226022 A IEATHS Connecting Pin for D-55 1 1
A-52 (14222008 (IR TLAR 1t 5% Feed Regulator Shaft Rubber Cap 1 1 A-74 |421S13061  [JF R EARET Screw (M3) 2 2 D-90 (142520001 ({44 T 5 i el 4R AT Stud Screw for D-91 1 1 D-57 |135S11048  [4 2 T4 30k ER4T Screw(3/16” n=32) 1 1
A-53 (14222009  |HEIHEEN0E 1 K 9E Climb Device Adjusting Shaft Rubber Cap 2 2 A-75 421513038 [#R4TM3 X6 Screw (M4) 2 2 D-91 (14222023  |fE4ERT5E Rl Upper Stopper Rubber for Reverse Lever 1 1 D-58 14204022 [ S liE Feed Lifting Shaft Crank (Rear) 1 1
A-54 14222010 {45 3 AR 8 Feed Adjusting Shaft Rubber Cap 1 1 A-76 |14230011 Electronic Thread Clamp Device 1 1 D-92 (14203014 o A A S Lifting tooth feeding shaft right Sleeve 2 2 D-59 |135S11048 |44 7 ) i i e AT Screw (3/16" n=32) 1 1
A-55 (13522008 JZEN % Arm Back Part Rubber Cap(Large) 1 1 A-77 14215003 Needle plate (triple sync) 1 D-93 (42128050 ([ Spacer 1 1 D-60 13601005  |fE4E4T Reverse feed lever 1 1
A-56 (14222005 MR 3E Arm Back Part Rubber Cap(Middle) 1 1 A-78 |4031301400 %&ﬁ#%ufﬁﬁ Tension control Component 1 1 D-94 (409515004 (i i A58 4T Screw(15/64" n=28) 1 1 D-61 [13626002  |fE|4ER T4 llinge pin For D-60 1 1
A-57 14222013 L5E e oA 2E Arm Back Part Rubber Cap(Small) 5 5 A-79  [11419001 5128 7] Thread Cutter 1 1 D-95 135515009  |4A 2 A 4z aRET Screw(15/64" n=28) 1 1 D-62 |13627003 [EEEIE= A Spring For D-60 1 1
A-58 [14222014 {5 4% LR T AR Arm Upper Part Rubber Cap(Large) 1 1 A-80 [14201014  [H#HR (=) Panel (triple Sync) 1 D-96  |14206002 T Feed bar asm 1 1 D-63 (136530001  |{BI4EHRFHReT Screw (3/16” n=32) 1 1
A-59 (10122013 DELRAT IR g Arm Upper Part Rubber Cap(Small) 2 2 A-81 |114S11003  [4esk #esgsT Screw 3 3 D-97  [1420600100 |4 7 Hirips 4L ¢ Crank assembly 14 14 D-61 14202006  [iAih Level Feed Shaft 1 1
1-60 (1421300700 |JetbaseiiF Thread Tension Control Assembly 1 1 1-82 [S10008 WA Fi 3 Sk BATMA X 6 Screw (M4) 1 1 D-97-1(14205003 447 i Lift crank 1 1 D-65 14203012 [i%Af/c dids Level Feed Shaft Bushing 1 1
A-61 (14222016 2 217 ih ) Rubber Cap For A-60 1 1 A-83 101511005 |igsT Screw (9/64”X40) 2 2 D-97-2 (14209002 [ H Lifting block 1 1 D-66 |409515004 (3% A1l A2 i 45 5% [ 62T Screw (15/64" n=28) 1 1
A-62 |14226002 FAERET Tension Release Pin 1 1 D-97-3 |14202009 EEERCES ] Lift shaft 1 1 D-67 (10108003 [i%Aidh 45 [ Collar for D-64 1 1
A-63 |136514002 9%%2 AT Screw (15/64" n=28) 1 1 D-97-41209514008  [Jfi 7 H{R4T Screw 1 1 D-68 (135515004  [1%Ajikh 5% U2 4T Screw (1/4" n=40) 2 2
A-64 |14212007 2k Cable Holder 3 3 D-97-5|101S11016  |4A 5 Mifiagsr Screw 1 1 D-69 [H03001 Pk prmEE] ] C-Ring for D-64 1 1
A-65 101511002 EEL%M%’FI Screw(11/64" n=40) 3 3 D-98 14212068 sk Feed regulator key-press 1 1 D-70 14204004 KR il Feed Bar Crank 1 1
A-66 |14212008 ) 35 5 T 2 Holder for Upper Thread 0il Supply 1 1 D-99 |13527009 Fick Dial spring for stopper pin 1 1 D-71 [101S11016 |54 e g Screw(3/16” n=28) 2 2
1-69 (14222007 A Rubber Cap 1 1 D-100 [14214002  [%AiF (Z[FH) Send Bougat (triple sync) 1 D-72 14202007 | F 450 Feed Bar Shaft 1 1
A-70 |1423001000  |fFl3%kF K201 Reverse Feed Assembly 1 1 D-73  |13528004 EE SIS E ] Washer For D-72 1 1
A-71 [14213011 Tk Arm Thread Guide Plate(L) 1 1 D-74 402511003 | 424 0o S Sk 4R4T Screw (11/64" n=40) 1 1
D-76 (10423005  [iEAidA A ik 0il wick 2 2
D-79 [14214001 AT Feed Dog 1




E BY4kEF{F/Thread Trimmer Mechanism

F Ei&K584E/Thread Trimmer Mechanism

E BY4kEF{$/Thread Trimmer Mechanism

B |
NO. Part NO.

%k PartName

EffHR  Description

At

umber

JK-
2030GHC
-3Q

JK-
2060GHC—
3Q

1 13619001
2 136517001
3 113815002
4 402816007
5 14212019
6 402811003
-7 42128003
8 13619002
9 136517003
10 14204005
11 [14212021
12 [136817001
13 14205004
14 1142520002
15 116516006
16 14204006
E-17  [413513023
E-18 |14202010
E-19 |14203015
E-20  [W02001
E-21 |13601010
E-22  |13627005
E-23 (14204007
E-24 14208007
E-25 |142520003
E-26 (142516005
E-27 14204008
E-28 |136S14002
E-29 (14227007
E-30 |14204009
E-31 |136S14002
E-32 (20108001
E-33 201514002
E-34 14209003
E-35 (135511048

&)

& TIHEAT
T ST AT
7 TRAT R R
LR

SHERARARAT

SY R ARAT 2

7]

a1 TIEET

EMEY

EIMESR

) TJ AR AR RAT
IR

Y1 TLERF A AT
VIR B
Y1793

U1 TI5RE) A I S ARAT
Y1714k
ERLiEE RS

FRA IR

PETRE e
D12 " i 54 B
1A
A TR AT
VAL LARAT
VLA A% B

i A7

M AR AT
R A
YREA AT
YREA ST AT

R 5 il S R BT
R PR AT e
R PR AT AR AT

PR A T 2

E-37 |14222024
E-38  [13610003
E-39 |116S14005
E-40 |14212023
E-41 142520004
E-42 409816020
E-43 142830009
E-44 (409516020
E-45 142520005
E-46 |116S16006
E-47 (14212024
E-48 421813027
E-49 13628003
E-50 [NO1001
E-51 |14205005
E-52  |14226008
E-53 (101511008
E-54 125815003
E-55 |N01004
E-56 (1423000500
E-57 |14212027
E-58 |W02004
E-59 101513001
E-60 [W01001
E-61 [W02023

PR 2 pf e
VIR
VILk M EARET
HABRIE FFAT
KLFF A 48T

PR T4 4 63

KA R AL 745 84T
PR 45 4 B

FAL BRIl (T AR T
VLB BRI Al T
AL IR AR
RET MG X 12
UILk M RT3
SR ERMA

W BRIE
HAT BRI
P BRI AT 4T
FLB BRI AT S [ 4T
FAHL BRI AT R R
Y1 TT B AL
FLB B [ 5 4

FL BB [ 2 A B
PR B [ 5 BT

il
HE R

Fixed Mes

Screw(9/64" n=40)
Screw(1/8" n=40)

Nut (1/8" n=40)

Thread Retaining Plate
Screw (11/64" n=40)
Washer for E-5

Rotary Mes

Screw (11/64" n=40)
Thread Trimming Holder
Thread Trimming Holder Cover
Screw(9/64" n=40)

Thread Trimming Lever Connecting Link
Stud Screw for E-13

Nut for E-14

Thread Trimming Lever
Screw (V6)

Thread Trimming Shaft
Thread Trimming Shaft Bushing
Spring Washer

Guide Bush for Return Spring
Slide Arm Return Spring
Slide Arm

Roller

Stud Screw for E-24

Nut (3/16" n=32)

Cam Follower Crank
Screw(15/64" n=28)
Return Spring

Stopper Lever
Screw(15/64" n=28)
Collar for E-18
Screw(11/64" n=40)
Stopper

Screw(3/16” n=32)

Washer

Stopper Lever Cushion Rubber
Mes Cam

Screw(1/4" n=40)

Clutch Lever

Stud Screw for E-38

Nut (15/64" n=28)

Stud Screw for E-38

Nut (15/64" n=28)

Stud Screw for E-47

Nut (3/16" n=32)

Base Plate

Screw (M5)

Washer For E-39

Screw (W14)

Solenoid Connecting Link
Solenoid Pin
Screw(11/64" n=40)
Screw(11/64" n=40)

Nut (M5)

Thread Trimming Solenoid Asm
Base for E-51

Washer

Screw(15/64" n=28)
Washer

Spring Washer

1

0o 10 00 00— i B0 RS 0 i DO D0 B DO RO i B0 B0 RO RO i i B0 B0 B G 8D

1

ho 00 00 00 B RS 5 e RS DO B B DO i B RO RS DD e B RO B G DD

G EMAY M/ Presser

Foot&Tension Release Mechanism

H B B BLE 4 /Electronic Control Unit

F Li%klER44:/Thread Trimmer Mechanism

Hi Number

A = =
gz | AHES 45 PartNane EAHA Description JRC .
30 30
F-1 (14202011 [FRMIHE T Climb Device Adjusting Shaft 1 1
D-33 (14203025 | HEREME TR A R A G2 Climb Device Adjusting Shaft Bushing(Front) 1 1
F-3 14203018 | FEBAHE THA A7 Fh 45 Climb Device Adjusting Shaft Bushing(Rear) 1 1
F-4 125515003 | FEJETH I 15l 45 484T Screw(11/64" n=10) 1 1
F-5 10108003 |4 Collar for F-1 2 2
F-6 135815004 | SEFEURET Screw(1/4" n=40) 4 1
F-7 (14227008 | FEIR TS 5 Return Spring for F-1 1 1
F-8 142530010 | He b THAh 4T Holder for F-7 2 2
F-9 14210003 [k i M4 Upper Feed Driving Eccentric Cam 1 1
F-10  |101515002 7 I RET Screw(1/4" n=40) 2 2
F-11 14204010 Je i Upper Feed Driving Eccentric Cam Rod 1 1
F-12 (14226009 |6k} M4 Connecting Pin for F-11 1 1
F-13 (14204011 [ FEMHEFH4SC 4 IR Connecting Link for F-11 1 1
F-14 (14202012 | B4R THEh S 42 Upper Feed Driving Control Crank 1 1
F-15 116511005 | AR Tl S 424847 Screw (11/64" n=40) 4 4
F-16 14202013 |FEMIHET G 484 Connecting Shaft for F-14 1 1
F-17  [H05011 ST O C-Ring for F-16 1 1
F-18 (14205006 |42 7 5 s e FF Upper Feed Driving Connecting Link 1 1
F-19  |113S14002  |$FH iR 15 3 AT 44T Screw (11/64" n=40) 2 2
F-20 (14204012 |4 7HHE 5 B Upper Feed Driving Crank 1 1
F-21 [401S11009 |49 7F4ri 4 i 9 5 G484 Screw (15/64" n=28) 1 1
F-22  |14226010 | $27H4 VA TR Connecting Pin for F-20 1 1
F-23 (14202014 |FERI4RTHRZL¢F Upper Feed Driving Shaft 1 1
F-24 (14203019 | FEBEME THEh A fh S Upper Feed Driving Shaft Front Bushing 1 1
F-25 14203020  [FEJET A A Upper Feed Driving Shaft Rear Bushing 1 1
F-26  [135515008 |42 714l A A i £ 484T Screw (15/64" n=28) 2 2
F-27 (14205007 | BRI R FF Upper Feed Driving Rod 1 1
F-28 14212029  [JE Upper Feed Driving Rod Wick Holder 1 1
F-29 (101811005 Screw(9/64" n=40) 1 1
F-30  |142520006 Hinge Screw for Upper Feed Driving Rod 1 1
F-31 14204013 Upper Feed Connecting Link 2 2
P32 |14202015 Upper Feed Connecting Link Pin 1 1
F-33  |H05031 LR 2 E-Ring for F-32 2 2
F-34 (14204014 | FEIRL S04 Upper Feed Lever Rock Crank 1 1
F-35 (14204015 [k} fpidh Upper Feed Lever Rock Crank Shaft 1 1
F-36  [135S15009 (1K} iR eT Screw (15/64" n=28) 1 1
F-37  |14203021  |FEBEFH%E Upper Feed Lever Connecting Pin 1 1
F-38 (142520007 (1A A7 T4l 30 44T Upper Feed Lever Driving Link Hinge Screw 1 1
F-39 409516020 |37 i 3 -4 (g B3 Nut (15/64" n=28) 1 1
F-40  |14205008 %Al AEIE AT Presser Bar Bracket Connecting Link 1 1
F-41 (142520006 |3 kh i 3% FF il 17 384T Hinge Screw for F-40 1 1
F-42 (14226011  [R8kh i BORERY Pin for F-40 1 1
F-43 1421600100 [FERALLE Upper Feed Presser Foot Assembly 1
F-44 (14205009 | FERIEFF I 3 1
F-45  [135S11030 |FERERET 1 1
F-46  |14205010 | FEIMTE0kAq i A IE AT Upper Feed Lever Level Driving Rod 1 1
F-47 (14204016 | HBEHE 25047 BN Upper Feed Lever Level Driving Shaft Crank(Rear) 1 1
F-48  [135513002 (HEBIHESNHIA HiAR S SKEBET  |Screw(15/64" n=28) 1 1
F-49 (142520009 (47 i EFF AR 4R4T Screw(9/32" n=28) 1 1
F-50 (135516006 |4 i i et i 8 Nut (9/32" n=28) 1 1
F-51 (14202016 | B2 EhE Upper Feed Lever Level Driving Shaft 1 1
D-92  |14203014  |[$hFibAHA L Upper Feed Lever Level Driving Shaft Front Bushing 1 1
F-53  [135515008 | FEJAIHE 2l i £ 04T Screw (15/64" n=28) 1 1
F-54 (14203023 | HEREHE 2hEA Upper Feed Lever Level Driving Shaft Rear Bushing 1 1
F-55  [409515004 | FEIHE RS fASARAT Screw(15/64" n=28) 1 1
F-56 (14222025 | S EHORIR 0-Ring for F-51 1 1
F-57 (14211002 | FEIUH_E i bRALALPE Climb Device Dial Ass’ y(Top Cover) 1 1
F-58 14210004 | L@ bR4EIAY MEE Climb Device Eccentric Cam(Top Cover) 1 1
F-59  |14211003 (&S HLLbRaE4LE Climb Device Dial Ass’ y(Arm) 1 1
F-60 (14210005  |BLIbREEI 1504 Climb Device Eccentric Cam(Arm) 1 1
F-61  |402514001 |¥3 ™S kAT Screw (15/64" n=28) 4 1
F-62 (14226012  [FFALiLEH Pin for F-57, F-59 2 2
F-63 (14227009  |¥RA%ikahiE Spring for F-62 2 2
F-64 (14212031  [i4ERT Climb Device Dial Support Ring 2 2
F-65 |13504008 | IEEE L b Upper Feed Lever Level Adjusting Crank 1 1
F-66 (135511032 |HEMHESN S/ MRS SR ERET  |Screw(15/64" n=28) 1 1
F-67 |1420900400 |#E )k 7c B I T FEALEE Upper Feed Level Adjusting Shaft 144 141
F-67  |142S30011 |42hkh /e ki 1k Upper Feed Level Adjusting Shaft 1 1
F-68  [01003 o A7 05 A 2 Washer for F-67 1 1
F-69  |413S16005 | i 15 :e B} Nut (M6) 1 1
F-70  |14209004 | iRk B Block for F-67 1 1
F-71  |H05029 A U 5 T 1424 E-Ring for F-67 1 1
F-72  |14204018  [$RFHIERHE SN i Upper Feed Level Driving Link 1 1
F-73  |14202017  [$&FHFRRHAR SN b 3 il Hinge Shaft for F-72 1 1
F-71 (142511044 |$2THHERMZS AR T REEET  |Set Screw for F-72 1 1
F-75 135515008 | (i 3¢ s T Screw (15/64" n=28) 1 1

ﬁl.c.ﬂ

(-1 3
Lt
&S an

049 td !
as & 8o
&«

H B B3 /Electronic Control Unit

G [EHVAYiEk1E/Presser Foot&Tension Release Mechanism

Hiit Number
o | pmpe - =
LA i & PartNane M Description e oo e
3Q 3Q
14202018 |FE%AHF Presser bar 1 1
14203024 [FESEAFHIE Presser bar bushing 1 1
135530004 [J 24T Pressure Adjusting Screw 1 1
3 T AT B b Nut for Pressure Adjusting Screw 1 1
135530005 |/ I 44T Sub Pressure Adjusting Screw 1 1
14227012 A Pressure Adjusting Spring 1 1
13527012 7N B 5 R AT Sub Pressure Adjusting Spring 1 1
14216002 |/NER Sub Press Foot 1
135511030 |/NEBIRET Screw(9/64" n=40) 1 1
14209010 BG4 Presser Bar Bracket 1 1
135815003 | FESEAT G 428847 Screw(15/64" n=28) 1 1
14213009 | K% Thread Guide Plate 1 1
401511031 [ KLk 44T Screw (11/64" n=40) 1 1
14216003 | KT Presser Bar Lifter 1 1
409515004 (AR T 4847 Screw (M6) 2 2
14202019 | FEBHHR T4k Presser Bar Lifter Shaft 1 1
14222018 | MR TAROR [ 0-Ring for G-16 1 1
H05013 VBRI 11424 E-Ring for G-16 1 1
14227014 SR E Torsion Spring for G-14 1 1
14209011 |EMHF A Presser Lifter Cam 1 1
135515004 | FERHR T AE 424T Screw(1/4" n=40) 1 1
14212036 |MEARRTHACRF (&) Knee control lifting Lever (left)
14212037 |IEFARFHLKF (41D Knee Control lifting Lever (right) 1 1
14212038 |FAZRMEEHR Loose WIRE CAM Plate
102511003 |4 HETHLFF A2 484T Screw (11/64" n=40)
14212039 [FAZRARALPE Pine Board components 1 1
14212068 [FAZRHRIEH Pine Board floor 1 1
14202031 |kALRAR S Loose wire connection shaft 1 1
SR Pivot PIN SHAFT
SR O E-Ring for 6-27(05)
S R T Screw(11/64" n=40) 1 1
40 L IF E-Ring for G-24-1(08) 1 1
14227015 GLECNRE N Spring for G-26 1 1
14202020 [FEEARIHALKF (f6) SCATH |Shaft for G-26 1 1
41728005 X A P Washer for G-32 1 1
H05006 ST 4 E-Ring for (©5) 1 1
14212044 | THLIF Presser Bar Lifting Link Connecting Stick 1 1
135811027 | iR FHEL A4 o 24T Hinge Screw for Presser Bar Comnecting Stick 1 1
142811052 |45 THRLFF Al A7 384T Hinge Screw for Presser Bar Connecting Stick 1 1
14212045 [BEEARTHAAF (40D Knee Lifting Link 1 1
142511053 |BEf4RTFHCIT (41D 8847  [Hinge Screw for G-37 1 1
14227016 [BR#4RTHTH (4D $13%  [Spring for G-37 1 1
14226014 [Fi 3% T4 Connecting Screw for G-39 1 1
13526005 [$i9% b Holder for G-39 1 1
14226016 |BRACHS Stopper Pin for 6-20 1 1
14212046 4RI Knee Lifting Bar Stick 1 1
14213010 |FAZRARARALIE Tension Release Cable Ass’ y 1 1
14212047 4G L e Tension Release Cable Holder (U) 1 1
101811005 | 49408 L[] 5 42847 Screw 1 1
14226017 |{HABALL I THE Connecting Bolt for G-44 1 1
413816004 [I5FE B0 IR ARE Nut A for G-44 1 1
142816017 |15 Kl B K 086 Nut B for G-44 1 1
14212048 [4948 T s 22 Tension Release Cable Holder (L) 1 1
402511003 (428 T [ 42 4846T Screw 1 1
14212049 [ FAZkHI4E T [ 4 Bracket for G-51 1 1
421510012 4248 T [ 2 4284T Screw for G-53 2 2
10928021 | HI4R [ 5 4LER AT 1 Washer for G-53 2 2
14216004 |bIER () External pressure foot (triple=sync) 1
F %8 &4 /Thread Trimmer Mechanism
H Number
- N - —
J]Tf P‘;iﬁf 4%k PartName LU Description ZOSI()KGHC* zoéIchH&
3Q 30
F-76  [14205011  |$REHIFER Upper Feed Level Driving Rod 1 1
F-77  [142520006  |452) i b FF 4 17 45T Hinge Screw for F-76 2 2
F-78  [14204019 |42 % FF RS Upper Feed Level Holder 1 1
F=79  |101S11005  #2h MiAkiE R4 Screw(9/64" n=40) 2 2
F-80  |14212034 JERHEFF SR Upper Feed Lever Support Plate 1
F-81  |14209005 R R - S 2 Upper Feed Lever Support Plate Ring 2 2
F-82 116811005 | T HUBET Screw(11/64" n=40) 2 2
F-83  [14209006 |47+ I 42 Frame for Upper Feed Pressure Adjusting Screw 1 1
F-84  [201S11020 (4R BT 45 42484T Screw (11/64" n=40) 2 2
F-85 135830007 |47 MBI 15847 Screw(9/32" n=28) 1 1
F-86  [135516006 | 4R71IEMIA 1THRET BISIREE  (Nut (9/32" n=28) 1 1
F-87 (14227010 [$RFHRMIE Upper Feed Pressure Adjusting Spring 1 1
F-88 1350202100 | BIH SH: Upper Feed Pressure Adjusting Spring Bar 1 1
F-89 (13502027  [RMIE S HEk Fulcrum for F-87 1 1
F-90  [14209009 | FEJH GG 8 Fulcrum for F-88 1 1
F-91  [135811036  |FEAH% SAE S FPHAIZ4T [Hinge Screw for F-90 1 1
F-92  [14227011 Needle Bar Safety Guide 1 1
F-93  [14216005 Internal pressure foot (triple sync) 1
F-94 14205015 Pin Rod (triple sync) 1
F-95  [14212062 Pin-Lever guide plate (triple Sync) 1

At Number
A - =

FEENO. Rf‘]:—i‘tg 48 PartName FER  Description ZOgEGHC ZOgEGHC

-39 30
11 14230008 HLPEHLAL I Electronic control asm 1 1
H-2  [114513001  |sbLcREReT Screw (M5) 1 1
H-3 136513001 |Hifideheige] Screw (M5) 3 3
THEM B4/ Lubrication

L~

I ftifEB44:/Lubrication

Ht Number

A = =

5N, lf;’r—mf 4F% PartName L4k Description Zﬂgg(}HC zoégcﬂc

30 -3Q
T 10111004 i 0i] Gauge Window 1 1
1 10122019 B R0 0-Ring 1 1
I 14221001 L [l i 0il Return Tube 1 1
I 13523003 e i R 0il Return Felter 1 1
14 [14227018 b i 0i1 Return Felter Holder 1 1
-5 1422100200 | #rih 4L 0il pipe complete for upper shaft 1 1
1-6 14221003 T E 0il pipe for shaft 1 1
17 [1422000100  [dAR4LAF 0il pump asm 1 1
1-7-1  [14220002 PEIN 0il pump body 1 1
1-7-2  [14221004 T it g Nipple for 0il Return Tube 1 1
1-7-3 14221005 LA Nipple for Lower Shaft 0il Supply 1 1
1-7-4 14220003 P Tmpeller 1 1
1-7-5 14220004 TR Piston 1 1
1-7-6 14227019 S Piston Spring 1 1
1-7-7  [14226019 FETEFA R Piston Spring Pin 1 1
1-7-8  |142811061  |kEgEs0aRAT Piston Spring Pin Screw 1 1
1-7-9  [14212055 [LES 0i1 Pump Cover 1 1
1-7-10 [14212056 A R 0il Pump Cap 1 1
1-7-11 [14212057 R ERR Magnetic Holder 1 1
1-7-12 (402511010 [ it ARARET Screw(9/64" n=40) 1 1
1-7-13 {14208011 L Collar for Impeller Shaft 1 1
I-7-14 1413514006 |14 L S8R4T Screw (M4) 2 2
1-7-15 14202030 ARG Impeller Axis 1 1
-8 206511002 [ii 5 (A HEARAT Screw (9/64" n=40) 3 3
9 102002 AT S 0i1 Pump Body Washer 3 3
10 14212059 BRI oSy 0il Pump Bracket 1 1
11 409511003 [ifi 2 P b S 4ReRAT Screw(3/16” n=28) 1 1
12 14227020 L 0i1 Pump Connecting Spring 1 1
13 14208012 0i1 Punp Connecting Collar 1 1
14 125515003 o Screw(11/64" n=10) 2 2
15 i 5 LAY Nylon Clib 2 2
RSP AR 2 7]

ultdiks E AT X LA S
8 i

[ 513 Hii%: 0086-576-88177782

S
G H IR 1R 100-8876858
http://ww. chinajack. com

BRI R, EAGTIEA, S ik

Hif: 0086-576-88177788

154: 318000

&30 0086-576-88177758
&30 0086-576-88177787




